UNIFIED SYSTEM FOR FINDING AND BUYING SPARE PARTS FOR HEAVY EQUIPMENT
Create new request

Caterpillar D8T 031-1119 CAP AS-RADIATOR

Request info

Request#293222
CreatedMay 24, 2019
StatusExpired (has quotes: 4)
Ship To Niamey, Niamey, Niger
ContactsHidden for viewing. Expired
NoteThis part is needed as soon as possible

Request for quotation

If you are looking for spare parts Create new request

List of spare parts

Model Part No Description Qty
Caterpillar D8T 031-1119 CAP AS-RADIATOR New, Reconditioned, Used; Original 1 pcs Price request

The request is not available for quoting. Request has expired and not available for quoting.


Similar requests

Caterpillar 228-1775KIT-SEAL 1 pcs
Caterpillar 228-0807 1 pcs
Caterpillar 227-0428HOSE 1 pcs
Caterpillar 223-9257HOSE 1 pcs
Caterpillar 221-1842HOSE AS 1 pcs
Caterpillar 218-9894COIL AS (24-VOLT) 1 pcs
Caterpillar 207-6418HOSE AS 1 pcs
Caterpillar 206-9290SEAL-O-RING 1 pcs
Caterpillar 206-2423SADDLE 1 pcs
Caterpillar 206-0408ACTUATOR AS-PARKING BRAKE 1 pcs
Caterpillar 204-2726KIT-SEAL (BOOM CYLINDER) 1 pcs
Caterpillar 202-6235WIPER GROUP-WINDOW (-FRONT, 50/50-SPLIT) 1 pcs
Caterpillar 201-2771WASHER (26X90X8-MM THK) 1 pcs
Caterpillar 201-1704SPROCKET 1 pcs
Caterpillar 1U-5796 1 pcs
Caterpillar 1U-5757HOSE 1 pcs
Caterpillar 1U-5470 1 pcs
Caterpillar 1U-3174SEAL-O-RING 1 pcs
Caterpillar 1S-4295GASKET-TURBOCHARGER TO MANIFOLD (GASKET TURBOCHARGER TO MANIFOLD) 1 pcs
Caterpillar 1S-0994CLIP-R.H. SIDE ENGINE SUPPORT 1 pcs
Caterpillar 1P-9254RING-RETAINING 1 pcs
Caterpillar 1B-3057CLIP TUBE TO DIESEL FUEL PUMP HOUSING 1 pcs
Caterpillar 1A-2029BOLT (1-1/8") TUBE ASSEMBLY TO TRANSFER DRIVE CASE 1 pcs
Caterpillar 199-4680GAUGE-OIL LEVEL (SWING DRIVE) 1 pcs
Caterpillar 199-4555TUBE AS (LH) 1 pcs
Caterpillar 199-4554TUBE AS (RH) 1 pcs
Caterpillar 199-4501SPACER (31.5X56X5-MM THK) 1 pcs
Caterpillar 194-0248HOSE AS 1 pcs
Caterpillar 190-6820BOLT (M36X4X560-MM) 1 pcs
Caterpillar 189-3987GUARD AS-TRACK GUIDE 1 pcs
Caterpillar 188-0210GASKET (ENGINE OIL PAN) 1 pcs
Caterpillar 185-8851 1 pcs
Caterpillar 185-8180SCREW (M6X1X16-MM) 1 pcs
Caterpillar 184-4396GUIDE 1 pcs
Caterpillar 177-2547KIT-SEAL (SWING MOTOR) 1 pcs
Caterpillar 176-7524BOLT (M30X3.5X450-MM) 1 pcs
Caterpillar 176-2146PIPE 1 pcs
Caterpillar 176-2108GUARD AS-TRACK GUIDE 1 pcs
Caterpillar 174-7875HORN AS (24-VOLT, HIGH TONE) 1 pcs
Caterpillar 174-0222NUT-TRACK 1 pcs
Caterpillar 174-0221BOLT-TRACK 1 pcs
Caterpillar 173-4979HOSE AS 1 pcs
Caterpillar 172-1681SEAL (68-CM) 1 pcs
Caterpillar 170-2977SPACER (39X100X50-MM THK) 1 pcs
Caterpillar 168-7800LOCKNUT (HIGH TEMPERATURE) 1 pcs
Caterpillar 168-5248SEAL-ISOLATION (OIL PAN) 1 pcs
Caterpillar 167-4142GLASS (REAR) 1 pcs
Caterpillar 167-4065GLASS (UPPER FRONT) 1 pcs
Caterpillar 167-3441LAMP GROUP-FLOOD (-CAB GUARD-CAB) 1 pcs
Caterpillar 165-9577VALVE GROUP-MANUAL (-AUXILIARY, SHUTOFF-AUXILIARY CIRCUIT) 1 pcs
Caterpillar 165-9576VALVE GROUP-MANUAL (-AUXILIARY, SHUTOFF-AUXILIARY CIRCUIT) 1 pcs
Caterpillar 165-4852SEAL-O-RING 1 pcs
Caterpillar 163-8119SPRING 1 pcs
Caterpillar 163-4526WASHER-THRUST (72.5X94X5-MM THK) 1 pcs
Caterpillar 163-1201HORN AS (24-VOLT, LOW TONE) 1 pcs
Caterpillar 161-3718HOSE-DRAIN 1 pcs
Caterpillar 159-8169GEAR-PLANETARY (22-TEETH) 1 pcs
Caterpillar 158-3960PLATE 1 pcs
Caterpillar 158-3032RING-BACKUP 1 pcs
Caterpillar 156-6600LOCK AS 1 pcs
Caterpillar 155-9087ROD AS 1 pcs
Caterpillar 234-6681BOLT-12 POINT HEAD (M12X1.75X60-MM) 1 pcs
Caterpillar 233-7186HOSE AS 1 pcs
Caterpillar 233-1190TUBE AS 1 pcs
Caterpillar 233-1143TUBE AS 1 pcs
Caterpillar 23-2800 1 pcs
Caterpillar 231-1811HARNESS AS-VALVE (MAIN CONTROL) 1 pcs
Caterpillar 230-3775SEAL-O-RING (36.09MM ID) 1 pcs
Caterpillar 228-7090SEAL-O-RING 1 pcs
Caterpillar 153-7645TIRE (16-R24) 1 pcs
Caterpillar 153-6259TEE GROUP 1 pcs
Caterpillar 153-5710BATTERY (12-VOLT, 1400-CCA) 1 pcs
Caterpillar 153-2521LAMP GROUP-FLOOD (-CHASSIS, BOOM-BOOM, REAR) 1 pcs
Caterpillar 148-8439TEE AS 1 pcs
Caterpillar 148-3111SPACER (30.5X55.X24MM THK) 1 pcs
Caterpillar 147-7142U-BOLT 1 pcs
Caterpillar 144-0367CLAMP (HOSE) 1 pcs
Caterpillar 138-5709GROMMET 1 pcs
Caterpillar 137-5532SEAL-LIP TYPE 1 pcs
Caterpillar 135-8577BOLT AS (M12X1.75X35-MM) 1 pcs
Caterpillar 135-8576BOLT AS-LOCKING (M12X1.75X30-MM) 1 pcs
Caterpillar 135-8575BOLT AS-LOCKING (M12X1.75X30-MMM12X1.75X30-MM) 1 pcs
Caterpillar 135-8573BOLT AS (M12X1.75X25-MM) 1 pcs
Caterpillar 135-8572BOLT AS (M12X1.75X20-MM) 1 pcs
Caterpillar 133-4292SEAL-LIP TYPE 1 pcs
Caterpillar 130-0270SWITCH AS-PRESSURE (REFRIGERANT PRESSURE CUTOFF) 1 pcs
Caterpillar 129-3046CARRIER-PLANETARY 1 pcs
Caterpillar 127-9485SEAL-O-RING 1 pcs
Caterpillar 122-9657CLAMP 1 pcs
Caterpillar 121-7138SEAL-O-RING (ID=6.7mm) (ID=6.70mm) 1 pcs
Caterpillar 121-7136SEAL-O-RING (ID=13.4mm) (ID=13.40mm) 1 pcs
Caterpillar 118-3122SEAL-O-RING 1 pcs
Caterpillar 117-7127SEAL-LIP TYPE 1 pcs
Caterpillar 116-0118CLIP 1 pcs
Caterpillar 116-0080CABLE AS (JUMPER) 1 pcs
Caterpillar 114-2687SEAL-O-RING (23.16 MM ID) 1 pcs
Caterpillar 113-5253CAP AS-FILLER (ENGINE OIL) 1 pcs
Caterpillar 111-4837CLIP 1 pcs
Caterpillar 109-9719WASHER-THRUST 1 pcs
Caterpillar 109-1296SEAL-O-RING 1 pcs
Caterpillar 108-0350RING-RETAINING 1 pcs
Caterpillar 107-5612GUARD-DIRT 1 pcs
Caterpillar 107-3953BOLT (M30X3.5X150-MM) 1 pcs
Caterpillar 105-8743BEARING-SLEEVE 1 pcs
Caterpillar 105-3372SPRING 1 pcs
Caterpillar 101-2160SUPPORT AS (60MM) 1 pcs
Caterpillar 0S-1591SCREW,CAP,HEXAGON BEARING RETAINER (PART OF KIT P/N 1W7082) 1 pcs
Caterpillar 095-1603SEAL-O-RING 1 pcs
Caterpillar 087-4532HOSE AS (NOM 06, L=900mm) 1 pcs
Caterpillar 061-8561SEAL-O-RING (ID=40.87mm) 1 pcs
Caterpillar 031-1119CAP AS-RADIATOR 1 pcs
quote and airfreight cost to Mongolia
Grove 9726100337Radiator Assy New; Original, OEM, Aftermarket1 pcs
Caterpillar 262-1908CYLINDER GROUP-CENTERSHIFT New; Original, OEM, Aftermarket4 pcs
Caterpillar 185-3159FILTER ELEMENT-BREATHER (CRANKCASE) New; Original, OEM, Aftermarket39 pcs
Caterpillar 9T-6114CYLINDER AS New; Original, OEM, Aftermarket4 pcs
Caterpillar 129-1908CYLINDER GROUP New; Original, OEM, Aftermarket4 pcs
Caterpillar 115-6307TRACK GROUP New; Original, OEM, Aftermarket6 pcs
Caterpillar 101-8909CAP AS-FILLER (FAST FILL FUEL) New; Original, OEM, Aftermarket62 pcs
Caterpillar 031-1119CAP AS-RADIATOR New; Original, OEM, Aftermarket62 pcs
Caterpillar 6Y-9024BOLT-TRACK (M22X1.5X67-MM) New; Original, OEM, Aftermarket196 pcs
Delivery term : Ex Work , our forwarder will pick up
Caterpillar 136-9490LINER-CAM New; Original1 pcs
Caterpillar 102-9029SENSOR GROUP-SPEED (-TIMING-ENGINE SPEED) New; Original2 pcs
Caterpillar 163-8523SENSOR GROUP-PRESSURE (UNFILTERED FUEL PRESSURE) New; Original2 pcs
Caterpillar 163-8522SENSOR GROUP-PRESSURE (TURBOCHARGER OUTLET) New; Original2 pcs
Caterpillar 031-1119CAP AS-RADIATOR New; Original10 pcs
Caterpillar 7W2206COOLER GROUP-ENGINE OIL New; Original1 pcs
Caterpillar 102-7532CONTROL GROUP-ELECTRONIC (COOLANT TEMP SENSOR) New; Original3 pcs
Caterpillar 9X-1124SENDER AS-PRESSURE (ENGINE OIL PRESSURE) New; Original2 pcs
Caterpillar 7W-2937GAUGE GROUP-ENGINE OIL PRESSURE New; Original2 pcs
Caterpillar 131-3815SEAL GROUP (WATER PUMP) 2 pcs
Caterpillar 8G 3100 2 pcs
Caterpillar 128-0317SEAL GROUP (WATER PUMP) 2 pcs
Caterpillar 196-9953 2 pcs
Caterpillar 272-6010LINK AS-TRACK 2 pcs
Caterpillar 6V5841WASHER-HARD (22X38X4-MM THK) 50 pcs
Caterpillar 5P7665BOLT (3/4-16X2.5-IN) 50 pcs
Caterpillar 5P7665BOLT (3/4-16X2.5-IN) 50 pcs
Caterpillar 173-0948SEGMENT-SPROCKET 10 pcs
Caterpillar 9Q3670V-BELT (FAN) 2 pcs
Caterpillar 7C9001V-BELT (ALTERNATOR) 4 pcs
Caterpillar 318-0825HOSE AS 1 pcs
Caterpillar 5P1265HOSE AFTERCOOLER RADIATOR INLET 29 CM (11.42 IN.) 2 pcs
Caterpillar 5P1262(5 INCHES) HOSE,PREFORMED RADIATOR OUTLET ELBOW 2 pcs
Caterpillar 031-1119CAP AS-RADIATOR 2 pcs
Caterpillar 1R0735FILTER ELEMENT AS-OIL (STANDARD EFFICIENCYFIRE RESISTANT) 4 pcs
Caterpillar 1R0741FILTER ELEMENT AS-OIL (STANDARD EFFICIENCY) 4 pcs
Caterpillar 132-8875FILTER ELEMENT AS-OIL (ULTRA HIGH EFFICIENCYCLEANOUT/HIGH EFFICIENCY) 4 pcs
Caterpillar 137-5541PUMP GROUP-FUEL PRIMING (HAND) 1 pcs
Caterpillar 326-1642FILTER AS-WATER SEP & FUEL 12 pcs
Caterpillar 1 R0749FILTER-FUEL (ADVANCED EFFICIENCYSECONDARY) 12 pcs
Caterpillar 1R0716FILTER AS-ENGINE OIL (STANDARD EFFICIENCY) 12 pcs
Caterpillar 6I2506FILTER ELEMENT AS-AIR (-SECONDARY) 6 pcs
Caterpillar 6I-2505FILTER ELEMENT AS-AIR (-PRIMARY) 8 pcs
Caterpillar 9X-6458WASHER-HARD (10.2X22.5X3-MM THK) New; Original1 pcs
Caterpillar 7E-5555GASKET New; Original1 pcs
Caterpillar 0S-1619BOLT,MACHINE GEAR RETAINING PART OF KIT P/N 1W7046 New; Original1 pcs
Caterpillar 8T-2275BALL Original3 pcs
Caterpillar 8T-4139CAPSCREW (HEX HD M12 X 1.75 X 30L GR 10.9) New; Original1 pcs
Caterpillar 2K-4821LOCKNUT (5/8-18 THD) New; Original1 pcs
Caterpillar 101-1635GASKET New; Original1 pcs
Caterpillar 8T-4896WASHER-HARD- LINE FROM PIPE AS. TO GEAR New; Original4 pcs
Caterpillar 8C-6913WASHER-HARD (24X41.5X4-MM THK) New; Original1 pcs
Caterpillar 7M-8485SEAL,ADAPTER,MOTOR PART OF KIT P/N 5R1429 New; Original1 pcs
Caterpillar 167 M-24 New; Original1 pcs
Caterpillar 5D-1026CLAMP-BAND (9/16 TO 1 1/16) New; Original1 pcs
Caterpillar 7X-0328BOLT-PLT (1/2UNC X 3 1/2) New; Original1 pcs
Caterpillar 5M-2894WASHER (BRACKET TO TEE, BRACKET TO BLOCK, TUBE AS. TO TEE, TUBE AS. to oil cooler) New; Original8 pcs
Caterpillar 7L-6580SEAL-O-RING (ID=31.12mm) New; Original1 pcs
Caterpillar 3G-0361GASKET New; Original1 pcs
Caterpillar 1 M16X80 New; Original1 pcs
Caterpillar 4J-0527SEAL-O-RING -PIPE AS. TO HYDRAULIC TANK New; Original1 pcs
Caterpillar 4N-1059GASKET (STARTING MOTOR) New; Original1 pcs
Caterpillar 5P-8245WASHER-HARD (13.5X25.5X3-MM THKTURBOCHARGER BLANKING PLATE) New; Original6 pcs
Caterpillar 4F-7390SEAL (2.10" Inside Diameter) New; Original1 pcs
Caterpillar 3H-1461SEAL-O-RING (34.52MM ID) New; Original2 pcs
Caterpillar 8H-5306KEY (BATTERY DISCONNECT) New; Original1 pcs
Caterpillar 4D-3704WASHER,FLAT COVER MTG,ACCESSORY DRIVE New; Original4 pcs
Caterpillar 8T-6430CAPSCREW (USE 12-16 HEX HD M20X2.5X50 GD 10.9 Z) New; Original1 pcs
Caterpillar 5S-7379HEX HEAD CAPSCREW, 3/8 NC x 7/8 in. (22 mm) New; Original14 pcs
Caterpillar 8L-2786SEAL-O-RING (ID=16.36mm) (16.36-MM ID) New; Original1 pcs
Caterpillar 0S-1571SCREW,CAP,HEXAGON (TUBE ASSEMBLY TO TURBOCHARGER AND ELBOW mounting) New; Original8 pcs
Caterpillar 3B-8489FITTING-GREASE (FAN AND ALTERNATOR DRIVE) New; Original4 pcs
Caterpillar 8T-4956BOLT-PLT (M12 X 1.75 X 35) New; Original6 pcs
Caterpillar 9F-1399SEAL-O-RING New; Original1 pcs
Caterpillar 4H-6520SEAL--TO AHEAD AND ASTERN SHAFTS New; Original1 pcs
Caterpillar 6V-9748SEAL-LIP TYPE New; Original1 pcs
Caterpillar 8T-4195CAPSCREW (HEX HD M10 X 1.50 X 30L GR 10.9) New; Original8 pcs
Caterpillar 197-8418GASKET (COATED METAL) New; Original2 pcs
Caterpillar 4F-8824SEAL-TO SUCTION TUBE-OIL New; Original2 pcs
Caterpillar 6V-3823BOLT (M12X1.75X60-MM) New; Original5 pcs
Caterpillar 7X-0533WASHER-HARD (34X55X6-MM THK) New; Original2 pcs
Caterpillar 5P-1075WASHER-HARD (10.2X22.5X3-MM THKSHIELD TO A/C) New; Original14 pcs
Caterpillar 4J-8251GROMMET New; Original1 pcs
Caterpillar 5P-8248WASHER--BRACKET TO L.H. SUPPORT RAIL New; Original7 pcs
Caterpillar 5M-2057SEAL-O-RING (ID=34.59mm) New; Original5 pcs
Caterpillar 39M-0164 New; Original2 pcs
Caterpillar 8T-4123WASHER-PLATED (22X35X3.5-MM THK) New; Original9 pcs
Caterpillar 9X-8268WASHER (17.5X30X3.5-MM THK) New; Original10 pcs
Caterpillar 3J-1907SEAL VALVE ASSEMBLY TO (SEAL- TUBE ASSEMBLY TO LOGIC VALVE) New; Original10 pcs
Caterpillar 7L-3111GASKET (oil filler) New; Original6 pcs
Caterpillar 5H-3252SEAL 5.73 in. (14.55 cm)inside dia. New; Original2 pcs
Caterpillar 3D-2824O-RING - FOR OIL DRAIN & LEVEL PLUG (ITEMS 3 & 7) New; Original7 pcs
Caterpillar 270-5290BOLT-SOCKET HEAD (M12X1.75X300-MM) New; Original1 pcs
Caterpillar 1P-3704SEAL - RECTANGULAR (45MM DIA) New; Original4 pcs
Caterpillar 031-1119CAP AS-RADIATOR New; Original1 pcs
Caterpillar 2K-4160WASHER (2.016X4X0.032-IN THK) New; Original6 pcs
Caterpillar 8T-0658BOLT (M20X2.5X180-MM) New; Original1 pcs
Caterpillar 4S-6137STUD-TAPERLOCK (3/8-16X3.1-IN) New; Original1 pcs
Caterpillar 2S-3770SPACER (11X19X33.5-MM THK) New; Original1 pcs
Caterpillar 6J-1080GROMMET New; Original1 pcs
Caterpillar 4H-6112BREATHER (TORQUE CONVERTER) New; Original1 pcs
Caterpillar 9J-7031PLUG-DRAIN (HYDRAULIC TANK OIL) New; Original1 pcs
Caterpillar 4S-8598SCREEN-SUCTION New; Original1 pcs
Caterpillar 8T-4121WASHER-HARD (11X21X2.5-MM THKM10X1.50X30MM) New; Original36 pcs
Caterpillar 5P-2230CLAMP-HOSE TO TUBE New; Original4 pcs
Caterpillar 8C-3089SEAL (REAR PUMP TO CENTER PUMP) New; Original1 pcs
Caterpillar 7X-0346BOLT 5/8" X 2" LONG (SECOND TYPE) New; Original8 pcs
Caterpillar 9X-7317SEAL-O-RING (9.6MM ID) New; Original4 pcs
Caterpillar 4N-0699GASKET (OIL DRAIN) New; Original14 pcs
Caterpillar 8T-3298SEAL-RECTANGULAR New; Original5 pcs
Caterpillar 108-3612SPACER (11.13X19.05X53-MM THK) New; Original1 pcs
Caterpillar 7H-1447CAP-FILLER (HYDRAULIC TANK) New; Original1 pcs
NEW AND ORIGINAL ONLY